AVSPARE.COM
parts catalog

180-7812 BOOM GP S/N BMM1-UP; BKW1-UP PART OF 176-2777 BOOM AR, 176-2774 BOOM AR-1 PIECE LONG AN ATTACHMENT 325C




IMPLEMENTS

BOOM GP
 
#SEBP31800810
 

180-7812: BOOM GP

180-7812 BOOM GP
S/N BMM1-UP; BKW1-UP
PART OF 176-2777 BOOM AR, 176-2774 BOOM AR-1 PIECE LONG
AN ATTACHMENT
i01595746 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4I-4618 [1] PIN AS  
2. 7Y-2390 [2] PLATE  
3. 093-0090 B [1] SHIM (1-MM THK)  
4. 093-0349 [2] WASHER (22X60X6-MM THK)  
5. 093-0363 [1] SPACER (83X120X12-MM THK)  
6. 133-2427 B [1] SHIM (0.5-MM THK)  
7. 166-1487 [2] SHIM (2-MM THK)  
8. 166-1488 [2] SHIM (2-MM THK)  
9. 166-1497 [2] SEAL-LIP TYPE  
10. 290-9261 [1] BOOM & BEARING AS  
10A. 234-3811 [2] BUSHING  
11. 234-3803 [1] PIN AS  
12. 186-5637 [1] PIN  
13. 087-5955 [2] SPACER (93X130X8-MM THK)  
14. 093-0364 [1] SPACER (103X140X12-MM THK)  
15. 8T-4123 [2] WASHER (3.62X5.75X0.375-MM THK)  
16. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
17. 8T-4780 M [2] BOLT (M20X2.5X30-MM)  
18. 8T-4956 M [6] BOLT (M12X1.75X35-MM)  
  B   USE AS REQUIRED
  M   METRIC PART
 
#SEBP31800811
 

180-7817: BOOM GP

180-7817 BOOM GP
S/N BMM1-UP; BKW1-UP
5550MM
PART OF 176-2776, 176-2778 BOOM AR
AN ATTACHMENT
i01564905 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4I-0575 B [1] SHIM (1-MM THK)  
2. 4I-4618 [1] PIN AS  
3. 7Y-2390 [2] PLATE  
4. 093-0349 [1] WASHER (22X60X6-MM THK)  
5. 093-0363 [1] SPACER (83X120X12-MM THK)  
6. 133-2428 B [1] SHIM (0.5-MM THK)  
7. 166-1487 [2] SHIM (2-MM THK)  
8. 166-1489 [2] SHIM (2-MM THK)  
9. 166-1497 [2] SEAL-LIP TYPE  
10. 184-5540 [1] BOOM & BEARING AS  
10A. 186-5476 [2] BUSHING  
11. 186-5637 [1] PIN  
12. 244-8535 [1] PIN AS  
13. 087-5955 [2] SPACER (93X130X8-MM THK)  
14. 103-5245 [1] SPACER (113X150X14-MM THK)  
15. 4I-3183 [1] WASHER (26X70X8-MM THK)  
16. 7X-2573 M [1] BOLT (M24X3X40-MM)  
17. 8T-4123 [1] WASHER (3.62X5.75X0.375-MM THK)  
18. 8T-4167 [1] WASHER-HARD (26X44X4-MM THK)  
19. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
20. 8T-4780 M [1] BOLT (M20X2.5X30-MM)  
21. 8T-4956 M [6] BOLT (M12X1.75X35-MM)  
  B   USE AS REQUIRED
  M   METRIC PART
 
#SEBP31800812
 

180-7816: LINES GP-GREASE

180-7816 LINES GP-GREASE -1-PIECE LONG BOOM
S/N BMM1-UP; BKW1-UP
PART OF 176-2777 BOOM AR, 176-2774 BOOM AR-1 PIECE LONG
AN ATTACHMENT
i01590496 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 115-2678 I [1] HOSE AS  
  105-6431 [1] CONNECTOR  
2. 115-2677 I [1] HOSE AS  
  105-6431 [1] CONNECTOR  
3. 120-7224 [1] HOSE AS  
  105-6431 [1] CONNECTOR  
4. 186-5560 [1] TUBE AS  
5. 186-5559 [1] TUBE AS  
6. 166-1579 [4] CLIP  
7. 8M-2772 [2] CLIP (LOOP)  
8. 8T-4133 M [6] NUT (M10X1.5-THD)  
9. 8T-4121 [10] WASHER-HARD (11X21X2.5-MM THK)  
10. 3B-8489 [5] FITTING-GREASE (1/8-27 PTF)  
11. 6L-3616 [2] CONNECTOR  
12. 5K-9243 [2] ELBOW-FLARED  
13. 033-8248 [4] CLIP (LOOP)  
14. 8T-4191 M [4] BOLT (M10X1.5X16-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31800813
 

184-5543: LINES GP-GREASE

184-5543 LINES GP-GREASE -1-PIECE SHORT BOOM
S/N BMM1-UP; BKW1-UP
PART OF 176-2776, 176-2778 BOOM AR
AN ATTACHMENT
i01564871 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 121-8460 I [1] HOSE AS  
  105-6431 [1] CONNECTOR  
2. 115-2678 I [1] HOSE AS  
  105-6431 [1] CONNECTOR  
3. 121-8662 I [1] HOSE AS  
  105-6431 [1] CONNECTOR  
4. 186-5560 [1] TUBE AS  
5. 186-5559 [1] TUBE AS  
6. 166-1579 [3] CLIP  
7. 8M-2772 [2] CLIP (LOOP)  
8. 8T-4133 M [5] NUT (M10X1.5-THD)  
9. 8T-4121 [9] WASHER-HARD (11X21X2.5-MM THK)  
10. 3B-8489 [5] FITTING-GREASE (1/8-27 PTF)  
11. 6L-3616 [2] CONNECTOR  
12. 5K-9243 [2] ELBOW-FLARED  
13. 033-8248 [4] CLIP (LOOP)  
14. 8T-4191 M [4] BOLT (M10X1.5X16-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31800814
 

163-7741: LINKAGE AR-BUCKET

163-7741 LINKAGE AR-BUCKET -C-FAMILY
S/N BMM1-UP; BKW1-UP
AN ATTACHMENT
i01311545 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  Y [1] CYLINDER & LINES GP-BUCKET  
  166-1442 Y [1] LINKAGE GP-BUCKET  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800815
 

176-2793: LINKAGE AR-BUCKET

176-2793 LINKAGE AR-BUCKET -D-FAMILY
S/N BMM1-UP
AN ATTACHMENT
i01451747 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  177-2463 Y [1] CYLINDER & LINES GP-BUCKET  
  176-2242 Y [1] LINKAGE GP-BUCKET (D-FAMILY)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800816
 

176-2795: LINKAGE AR-BUCKET

176-2795 LINKAGE AR-BUCKET -D-FAMILY
S/N BMM1-UP; BKW1-UP
HIGH TEMPERATURE
AN ATTACHMENT
i01542621 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  194-8274 Y [1] CYLINDER & LINES GP-BUCKET  
  176-2242 Y [1] LINKAGE GP-BUCKET (D-FAMILY)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800817
 

186-1177: LINKAGE AR-BUCKET

186-1177 LINKAGE AR-BUCKET -C-FAMILY
S/N BMM1-UP; BKW1-UP
AN ATTACHMENT
i01338650 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  179-9792 Y [1] CYLINDER & LINES GP-BUCKET  
  166-1442 Y [1] LINKAGE GP-BUCKET  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800818
 

166-1442: LINKAGE GP-BUCKET

166-1442 LINKAGE GP-BUCKET -C-FAMILY
S/N BMM1-UP; BKW1-UP
PART OF 163-7741, 186-1177 LINKAGE AR-BUCKET
AN ATTACHMENT
i01868118 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 188-2315 M [2] BOLT (M16X2X195-MM)  
2. 7Y-2392 [1] LINK  
3. 7Y-2357 [2] PIN  
4. 8T-4132 M [4] NUT (M16X2-THD)  
5. 166-1494 C [2] SEAL-LIP TYPE  
6. 186-5662 [1] PIN  
7. 096-0854 C [4] SEAL-LIP TYPE  
8. 186-5650 [1] LINK AS  
9. 186-5653 [1] LINK & BEARING AS  
9A. 240-2915 [2] BUSHING  
9B. 240-2912 [2] BUSHING  
10. 186-5652 [1] PIN  
11. 3B-8489 [5] FITTING-GREASE (1/8-27 PTF)  
12. 093-1344 [4] SEAL-O-RING  
13. 166-1486 [2] SHIM (2-MM THK)  
14. 186-5649 M [2] BOLT (M20X2.5X160-MM)  
15. 8T-4131 M [4] NUT (M20X2.5-THD)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#SEBP31800819
 

176-2242: LINKAGE GP-BUCKET

176-2242 LINKAGE GP-BUCKET -D-FAMILY
S/N BMM1-UP; BKW1-UP
PART OF 176-2795 LINKAGE AR-BUCKET
Type 1
AN ATTACHMENT
i01477794 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 186-5649 M [1] BOLT (M20X2.5X160-MM)  
2. 189-3925 M [1] BOLT (M20X2.5X170-MM)  
3. 166-1487 [2] SHIM (2-MM THK)  
4. 189-3923 [1] PIN  
5. 7Y-3546 [1] LINK  
6. 189-3875 [1] LINK & BEARING AS  
6A. 186-5590 [2] BUSHING  
6B. 163-3751 [2] BUSHING  
7. 7X-4803 [4] SEAL-LIP TYPE  
8. 096-0854 [2] SEAL-LIP TYPE  
9. 193-5012 [1] BOLT  
10. 8T-4132 M [4] NUT (M16X2-THD)  
11. 093-1345 [2] SEAL-O-RING  
12. 7Y-3549 [1] PIN  
13. 093-1344 [2] SEAL-O-RING  
14. 188-2315 M [1] BOLT (M16X2X195-MM)  
15. 3B-8489 [5] FITTING-GREASE (1/8-27 PTF)  
16. 189-3878 [1] LINK AS  
17. 189-3922 [1] PIN  
18. 8T-4131 M [4] NUT (M20X2.5-THD)  
19. 7Y-3550 [1] PIN  
  M   METRIC PART

Information:

Caterpillar Parts SIS Catalog 325C :

Truck sale:

5,000 
Caterpillar 325C, Construction
- bucket
KELLY TRACTOR CO.
4,500 
Caterpillar 325C, Construction
- Quick Connectors
KELLY TRACTOR CO.
 
4,000 
Caterpillar WORK TOOLS (NON-SERIALIZED) 325C THUMB, Construction
- Quick Connectors
THOMPSON TRACTOR CO., INC.
 
CATERPILLAR 325C 2005
- TRACK EXCAVATORS
FINNING (CANADA)
16830 107 Avenue NW - Edmonton - Alber
Call 
2004 CAT 325C

WORKING MACHINES S.A. DE C.V.
San Juan De Los Lagos, Jalisco, Mexico
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.